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CONG TY TRACH NHIEM HUU HAN HUNG NGHIEP FORMOSA 
KHU CONG NGHIEP NHON TRACH III, XA HIEP PHUOC, HUYEN NHON TRACH, TINH DONG NAI,  
VIET NAM 
 

The following sample was submitted and identified on behalf of the client as below: 
 

  

Test Requested Conclusion 

US FDA 21 CFR 175.300 (Resinous and Polymeric Coatings) – Determination 
of Amount of Extractives 

Pass/ See results 

 

Signed for and on behalf of 

SGS Vietnam LTD 

 
_______________________  

Wong Cho Wing 

Hardline and E&E Lab Manager 

SGS Job No. : VNHL1907011582HG 
   
Sample Description  : “MANG PVC” (PVC WRAP FILM) – 4 
   
Color : TRANSPARENT 
   
Buyer : CONG TY TRACH NHIEM HUU HAN HUNG NGHIEP FORMOSA 
   
Sample Receiving Date : JULY 11, 2019 
   
Final confirmed Date : JULY 11, 2019 
   
Testing Period : JULY 11, 2019 TO JULY 18, 2019 
   

Test Requested : PLEASE REFER TO THE RESULT SUMMARY. 
   
Test Results : PLEASE REFER TO NEXT PAGE(S). 
   

Result Summary :  
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Test results: 
 
Sample Description:  
 
No. Component Material Color 

1 MANG PVC (PVC WRAP FILM) - 4 PVC TRANSPARENT 
 
US FDA 21 CFR 175.300 (Resinous and Polymeric Coatings) – Determination of Amount of Extractives 
 
Method: With reference to US FDA 21 CFR 175.300. 
 
For single use with capacity not exceed 1 gallon: 
 

Extractants Test Condition 

Result 
(mg/inch2) 

Reporting Limit 
(mg/inch2) 

Permissible Limit 
(mg/inch2) 

1 

Distilled Water 120oF for 24 hours ND 0.1 0.5 

8% Alcohol 120oF for 24 hours ND 0.1 0.5 

n-Heptane  70oF for 30 minutes ND 0.1 0.5 

Comment -- PASS -- -- 

 
Note : 1. mg/inch2 = milligram per square inch 

2. ºF = degrees Fahrenheit 
3. ND = Not Detected 

 
 

Remark: The above test(s) was / were performed by SGS VN’s Chemical lab. 
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PHOTO OF SUBMITTED SAMPLE FOR TESTING 
 

 
 

REPORT RESULTS REFER TO SUBMITTED SAMPLE (S) ONLY 

*** End of Report *** 
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